ARMY EQUIPMENT
SUPPORT PUBLICATION
(EB/D/AM/03)

5800-H-292-412
September 1993

COMMAND CONTROL COMMUNICATION AND INFORMATION (C3I) INSTALLATIONS IN
COMBAT VEHICLE RECONNAISSANCE (TRACKED) SABRE

~ INSTALLATION INSTRUCTIONS
EPWNTEDINCOHPORATW«SAMDTNoﬂ__‘

BY COMMAND OF THE DEFENCE COUNCIL

Ministry of Defence _
Publications Authority: Electronics Branch REME

Service users should send their-comments through the channel
"prescribed for the purpose in AESP 0100-P-011-013

I |  Page (D/(i1)



. <.



ARMY EQUIPMENT
SUPPORT PUBLICATION

" AMENDMENT RECORD

| Amd

 5800-H-292-412

Incorporated .Date Amdt Incorporated Date
No. ﬂ'By'(S’ignature) ' No. ‘By (Signature}
T | [
2 | _ 33
-3 34
3 35
5 36 |
6 37
71 38
8 39
9 40
10 41
11 42
12 43
13 44
14 | 45
15 46
16 47
17 48 -
18 | 49
19 [ 50
20 51
21 52
22 53
23 54
24 55
25 - 56 :
26 57
27 58
28 59
29 60
30 61
31 | |62
Sep 93 ] Page (ii1)/(iv)







ARMY EQUIPMENT R 5800-H-292-412

SUPPORT PUBLICATION

CONTENTS
PRELIMINARY MATERIAL

Front cover (title page)

Amendment record

Contents (this Tist)

Preface

Introduction _
Related publications

~ Associated publications

List of abbreviations

Warn1ng

Chapters
COMPLETE INSTALLATION INSTRUCTIONS |
10 Introduction to Comp]ete Installation Instructions
o in CVR(T) SABRE |
CES BRICK INSTALLATION INSTRUCTIONS

-0 Introduction to CES Brick Installation Instructions

1 Installation Kit Electronic Equipment for Basic Harness in
CVR(T) SABRE
2 Installation Kit Electron1c Equ1pment for UK/VRC 3534 in
CVR(T) SABRE
-3 . Installation Kit Electronic Equ1pment for UK/VRC 3538 in
CVR(T) SABRE
4 Installation Kit Electronic. Equipment for DCCU in
: CVR(T) SABRE .

Sep 93 | T

(i1

Page

(1;5%11)
1V
¥
{vi)
(vi) -
(vi)
-gm:g
vii

S(vidi

Installation of UK/VRC 353A UK/VRC 353B Basic Harness and DCCU

Page (J)‘




5800-H-262-412 oo ARMY EQUIPMENT
SUPPORT PUBLICATION

PREFACE -
Codified title:  COMBAT VEHICLE RECONNAISSANCE (TRACKED) CVR(T) SABRE

INTRODUCTION

1 Service users should forward any comments on this pub11cat1on through the
channel prescribed in AESP 0100-P-011-013.

2 The subject matter of this publication may be affected by Defence Council
Instructions (DCIs), Standing Operating Procedures (SOPs) or by Local
Regulations (LRs).. When any such Instruction, Procedure or Regulation
contradicts any portion of this publication it is to be taken as. the
overriding authority. : : ' '
'RELATED PUBLICATIONS

3 The octad plan for the CVR(T) SABRE installation is shown below:

AESP OCTAD

- CATEGORIES AND INFORMATION LEVELS

Category 4 ' 5 7 8

|Leve ‘ 12123 |afl [t]2]1]2

UserIOperator X ok [ x| ow [ w [ x| ow ) ox x| x| 4| o4

[

2 Unit Maintenance | * | * | * (412 * | * | » | * | « | « [« [« | « | 4

3 Field Maintenance| * [ * | % | % | % | w | o | % [ % | & | % [ & | % [

|4 Base Maintenance | * | * [ ¥ [k x|k Lok | o | b ox e | ow |y

Purpose & Planning Information
Operating Information
Technical Description

8 Inspection Standards
0

.% Installation Instructions

1

2

N

.3
.4 Calibration Procedures

.0 Maintenance Schedules

.1 TIllustrated Parts Catalogue
.2 Commercial Parts List

.1 Modification Instructions
.2
+ Pu

General Instructions

Preparation for Special Environments
Failure Diagnosis :
Repair Instructions

TN AWMy -
- [ ] [ ] - L] -
moo--:ucr.mm

*

ot published blished as and when required

Page {vi) I ' Sep 93



ARMY EQUIPMENT I |  5B00-H-292-412
SUPPORT PUBLICATION

ASSOCTIATED PUBLICATIONS

4 The following publications are aSSociated with this installation:

Code No. Type o Title _ .
© 5800-A-200-821 AESP . €% System Earth Bond Testing
6625-J-102 AESP Tgst Set Bond Resistance DT 109
5995-C-~100-521 AESP C°I System Cable Repair Technigues i
5995-C-110 AESP - CLANSMAN Cable Assemb11es Manufacture |
' E o ~ and Repair Detail _ Co %
- COMMS INST ADOS EMER Maintenance of Engineering Integrity
Misc Instr No.3 : _ ‘
TELS L800 - EMER CLANSMAN Radio Centrol Harness _
CES 46781 CES " IKEE for Basic Harness in CVR(T) SABRE
CES 44551 - CES IKEE for. UK/VRC 353A in CVR(T) SABRE
CES 44548 Ces - IKEE for UK/VRC 353B in CVR(T) SABRE
- CES 46782 ‘ CES : IKEE for DCCU in CVR{T) SABRE
CES 46783 - CES - "Insta]]at1on of UK/VRC 353A,
‘ : UK/VRC 353B, DCCU and Clansman Basic
| _ ~ Harness in CVR(T) SABRE
61172 ' UHB ~ CLANSMAN Radio Control Harness

6133 - UHB - Radio Station UK/VRC 353
LIST OF ABBREVIATIONS

5 The following abbreviations are used in this publication:

AESP ~ Army Equipment Support Publication

ARFAT o Adaptor Rad1o Frequency Antenna Tuning

CB2 ~ Crew Box 2 Set

CBF Commanders Box Fixed

cgs Complete Equipment Schedule ,

C1 Command, Control, Communication and Information

CVR(T) - Combat Vehicle Reconaissance (Tracked)

occy D.C. Charging Unit

ECC , Emergency Crew Control

hex hd hexagon head

1B2 : Interconnecting Box 2 Radio , - | f
1B3 Interconnecting Box 3 Radio '

1812 Interconnecting Box 12 Way i

LH Left hand

1.h.s. left hand side

Lg - Long

P1 - Plated g

Qty Quantity

Sep 93 g I o Page (vii)



5800-H-292:412 | S ARMY EQUIPMENT
| . SUPPORT PUBLICATION

RBJ Rotary Base Junction _ . :
RH ' Right hand _ : y
r.h.s. - right hand side
St1 - Steel '
TUAAM Tuning Unit Automatic Antenna Matching
UHB _ User Handbook
~UNC Unified Coarse
UNF ~ Unified Fine
Yds . Yards
WARNING

6 The following Warning relates to these instructions:

SOLVENTS. WHEN WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE -
VEHICLE AND THE WORKING AREA ARE ADEQUATELY VENTILATED. : . -

Page (viii) ] Sep 93



ARMY EQUIPMENT )  5800-H-292-412

SUPPORT PUBLICATION

| CHAPTER 1-0 - |
INTRODUCTION TO COMPLETE INSTALLATION INSTRUCTIONS

GENERAL

1 Command, Control, Communications and Information (C3I) installations consist
of different configurations of communications and electronic equipment
installed in specific vehicles. Each variant is intended for a particular

~role, and it is this which determines the content, layout of the installation
and the way in which it functions. S : . o

STRUCTURE OF CATEGORY 412

2 Category 412 of this AESP consists of two chapters, 1 and 2 preceded by
~some preliminary pages. Chapter 1 is divided into sub-chapters each of which
deals with a complete installation. Each sub-chapter contains a Complete
Equipment Schedule (CES) 'brick' diagram showing which bricks described in
Chapter 2 are to be installed. Chapter 2 is also divided into sub-chapters
and each of these describes the installation of one brick. ‘ :

3 These chapters between them describe in ‘'detail the installation of the

individual CES items and the co-ordination of the installation to avoid.
duplication of work. . :

PURPOSE OF CHAPTER 1

4 The purpose of the following instructions i$ to describe the actions
necessary to install the CES bricked equipment into a Combat Vehicle
Reconnaissance (Tracked) CVR(T) SABRE. References are made to figures or
paragraphs in the sub-chapters of Chapter 2 where detailed instructions for
the fitting of each part are given. Following the order in which the .
installation is to be carried out will result in an integrated installation
with the minimum of manpower. = -

, - | | Chap 1-0
Sep 93 - I Page 1/2







ARMY EQUIPMENT = T 5800-H~292-412
'SUPPORT PUBLICATION . | Inst Instr No. CO1

CVR(T) SABRE FITTED WITH BASIC CLANSMAN
' RADIO CONTROL HARNESS

CHAPTER 1-1
COMPLETE INSTALLATION INSTRUCTION

SUBJECT: Installation of UK/VRC 353A, UK/VRC 3538,
Basic Harness and DCCU in CVR(T) SABRE

j CONTENTS

Para - - '
GENERAL INFORMATION
Introduction
Estimated time required
Action required by _
Stores, tools and test equipment
Associated publications
Information '
INSTALLATION
Warning
: Caution. :
-7 General notes :
-9 Preparation of vehicl . R
- 10 Installation notes (WARNING) (CAUTION)
12 - Function checks ‘ '
13 Redundant items

Table | N | " Ppage-
1 Cable routeing/connections ' | | 718
Fig
1 CES brick diagram- 4
2 Location diagram ' 6
3 . Cable routeing/connection diagram 9
4 Interconnection diagram - radio : S 10
5 Interconnection diagram - harness o - B 3 V4 ¥
Chap 1-1

Sep 93 . | Page 1




5800-H-292-412 . - ARMY EQUIPMENT
Inst Instr No. CO1 ' ~ SUPPORT PUBLICATION

GENERAL INFORMATION
INTRODUCTION _ ,
1 The CVR(T) SABRE veh1c1e was the result of the amalgamation of a CVR(W) FOX
turret and a SCORPION hull. This instruction details the installation of two
UK/VRC 353 Radios in the 'A' and 'B' positions, a Basic Clansman Radio Control
Harness and a D.C. Charg1ng Unit (DCCU} holding three Clansman man pack radio
batteries. , ,
ESTIMATED TIME REQUIRED

2 The total time required to install th1s Complete Installation is 14 man
hours broken down as follows:

2.1 Installation of Basic Harness ~ b man hours
2.2 Installation of UK/VRC 353A Rédio 3 man hours
2.3 Installation of UK/VRC 3538 Radio 3 man hours
2.4 inétal]ation.of DCCU ' 2 man hours.
ACTION REQUIRED BY.
3 The following actions are required:
3.1 Units affécted; When instructions have been received through staff

channels, demand the stores, and-upon receipt, request REME to install the
equipment. , -

3. 2 REME and R. Signals Units a thor sed i i
{REME only rena1rs -

3.2.1 Insta11 the equipment as détai]éd in-these instructions,

3.2.2 Endorse the vehicle 1ogbook AB 413 (revised) with the'
1nsta]1at1on details.

_ STORES, TOOLS AND TEST EQUIPMERT
4 The following stores, tools and test equipment are required:

4,1 Stores to be demanded

4.1.1 CES 46783 Insta11at1on of UK/VRC 3534, UK/VRC 353R
DCCU and Clansman Basic Harness in CVR Ti

SABRE Qty 1

4.2 Stores to be obtained Jocally

Approved dégreésing agent.
4.3 Stores. to be manufactured
Nil.

Chap 1-1 _ o ,
Page 2 _ | _ Sep 93



ARMY EQUIPMENT ‘ . 5800-H-292-412
SUPPORT PUBLICATION \ - Inst Instr No. COl

4.4 Special tools
N |
4.5 Test equipment
4.5.1 6625-99-786-5771 Test Sef, Bond Resistanéé DT 109.
ASSOCIATED PUBLICATIONS

5 The following-publications are associated with this installation:

Code No. Type Title
5800-A-200-821 AESP © C'I System Earth Bond Testing

-+ 6625-9-102 AESP Tgst Set Bond Resistance DT 109
5995.C-100-521 AESP - C°1 System Cable Repair Techniques
5995-C-110 . AESP . CLANSMAN Cable Assemblies Manufacture

- - and Repair Detail

_ COMMS INST ADOS - EMER Maintenance of'Engineéring Integrity
Misc Instr No.3 ‘ _ '
TELS L800 EMER CLANSMAN Radio Control Harness .
CES 46781 - CES. - IKEE for Basic Harness in CVR(T) SABRE
CES 44551 CES IKEE for UK/VRC 353A in CVR(T) SABRE
CES 44548 CES IKEE for UK/VRC 353B in CVR(T) SABRE
CES 46782 - CES + IKEE: for DCCU in CVR{T) SABRE

CES 46783 _ - CES Installation of UK/VRC 353A,
' o . UK /VRC 353B pDCCU and C1ansman Basic
Harness in CVR(T) SABRE :

61172 - UHB " CLANSMAN Radio Control Harness
61393 - UHB_ Radio Station UK/VRC 353
INFORMATION '

6 If any further 1nformat1on is required regard1ng this 1nstal1at10n,
app11cat1on should be made to . , _

Commanding Officer
Electronics Branch REME -
Leigh Sinton Road
MALVERN '
' WDrcestersh1re WR14 1LL,

g1v1ng all relevant deta11s and quot1ng this AESP.
INSTALLATION
WARKING |

SOLVENTS. WHEH WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE VEHICLE
AND THE NORKING AREA ARE ADEQUATELY VENTILATED.

_ _ : ‘ Chap 1-1
"Sep 93 . _ ] Page 3




© 5800-H-292-412
Inst Instr No. COl

CAUTICN

ARMY EQUIPMENT
SUPPORT PUBLICATION

EARTH BONDING. Earth bonding is an essential part of the installation.
Poor bonding will degrade the performance leading to reduced cperaticnal

range and susceptibility to RF interference (RFI).

A11 earth bonding

points, harness braids, screws, tapped holes and braid contact area must be
- free from paint and degreased using an approved solvent. This alsoe applies
to the raised metal rings of harness control hoxes base belting.

CES 46783 | CO1
INSTALLATION OF

UK/VRC 3534, 3538,
DCCU & HARNESS

CES 46781

| BO1

IKEE FOR
BAS1C HARNESS
IN CVR(T) SABRE

CES 44551 | 802

IKEE FOR
UK/VRC 353A
IN CVRCT) SABRE

CES 44548

IKEE FOR
" UK/VRC 3538 -
__IN CVR(T) SABRE

I B03

IKEE FOR .
DCCU
IN CVR(T) SABRE

]
CES 46782 | BO4

HE203

GENERAL NOTES

Fig 1 CES brick diagram

/7 The recommended procedure for the use of washers and earthing connections
1s given in AESP 5800-A-200-821, General Instruction No. 1.

8 The abbreviations 1.h.s. and r.h.s. denote the left and right hand sides of

the vehicle facing forward and viewed from the rear of the vehicle.
references to the left and ri
the front of the equipment.

Chap-1-1
Page 4

A1l other

ght hand are with respect to the observer facing

Sep 93



- ARMY EQUIPMENT - I ' 5800~H-292-412
- SUPPORT PUBLICATION o : Inst Instr No. CO1

. PREPARATION OF VEHICLE

9 Before commencing installation, turn Battery Master Switch OFF.

INSTALLATION NOTES

10 These notes are designed to enable the installer to avoid unnecessary work
during a multi brick installation. The information in brackets at the end of
each paragraph depicts the brick installation number and the figure or
paragraph number in that instruction. '

WARNING SOLVENTS - SEE WARNING.
CAUTION EARTHING - SEE CAUTION.

11" "To install this Complete Installation refer to the cable routeing diagram
and interconnection diagram; Figs 3 and 4 respectively and carry out the
following: _

~11.1 Install Installation Kit E]ectrbnic_Equipment_fof Basic Harness in
CVR(T) SABRE (BO1). Do not fit the Cover Plate, Blanking Plate and Gaskets
to the LH and RH antenna outlets at this stage. ' .

li.2 Route‘and-connecf all cable assemblies (BO1, Fig 11). Secure in runs
loosely using the appropriate cable clips. ' '

11.3 Instal] Installation Kit Electronic Equipment for UK/VRC 353A Radio
in CVR(T) SABRE (B02). - * :

11.4 1Install Installation Kit Electronic Equipment for UK/VRC 353B Radio
in CVR(T) SABRE (B03).. | . - S '

11,5 Install Installation Kit Electronic Equipment for DCCU in CVR(T)
- SABRE (B04).. ) o ' o

11.6 Tighten all cable clips to secure cable assemblies. -
" Function checks | |
12. Carry out function checks as detailed in the relevant chapter.

‘Redundant items

13 Return all redundant items fo stores.

: | Chap 1-1.
Sep 93 I Page 5




5800-H-292-412 [ ARMY EQUIPMENT
Inst Instr No. CO1 , SUPPORT PUBLICATION

DCCU AND ARFAT A

BATTERY HOLDER TUAAM'A’ A'SET A/BASE
UKIVRC 353
A’ SET B3 .
UK/VRC 353 .
‘B’ SET

TUAAM B’

"B SET A/BASE: |

B2

H 6237

Fig 2 Location diagram

Chap 1-1

Page 6 ] ' Sep 93



ARMY EQUIPMENT

SUPPORT PUBLICATION

TABLE 1 CABLE Rourgxuakconuacno"s
_ Part No. A

Cable Type

Ref No.

1 FV943761/10
-2 FV563614/3
3 FV745757/176

4 FV745757/177

5 FV745757/179

6 FV745757/178
7 FV943855/1 -
8 FV943854/1
9 FV745765/5

10 FV745756/7

11 FV745755/3

12 FVG43869/1
13 - FV745829/65
14 FV745837/51

15 FV745811/54
16 FV943761/11

17  FV943774/16

18 FV745757/174

19  FV745811/118

20 FV943811/16

21 FV043811/11

22 FV745829/65

23 FV745837/51

24 FV745811/54
25 ' FV943761/12

26 FV943774/17

27 FV745757/175

28 FV745811/118

29 FV943811/16

30 Fv043811/11

31 FV2050950/1

32 FV2053549/1

New cable clips

CIOTMOoOOD W

Sep 93

5340-99-736-2809
5340-99-771-6752
5340-99-736-2810
5340-99-771-6753
5340-99-771-6754
FV064639/27

5340-99-736-2808

-5340-99-362-6580

5340-99-784-3906

2 way
2 way

12 + screen

12 + screen
12 + screen
12 + screen

10 +-screen
6 + screen

-2 way

12 + screen

12 way
4 way

co-ax
-4 way
€0-ax

2 way
b way

12 + screen

_co-ax
Braid
Braid

. co-ax
4 way
. co-ax

‘2 way
6 way

co-ax
Braid
.Braid

2 ﬁay
Braid

5800-H-292-412
Inst Instr No. CO1

. Route/Connection

182/183 - PDB
ECC ~ Light
182/183 - CBF

CBF -~ CB2
I1B12 - CB2
IB12 - 1B2/IR3

CBF - ALT

(B2 - ALT
ECC - IBI2

IB12 - RBJ
CB2 - RBJ

-TEL - Radios
TUAAM A-Antenna A

ARFAT A-TUAAM A
ARFAT A-TUAAM A

PDB - Radio A
IB3 - Radio A
ARFAT A-Radio A

Radic. A-ARFAT A
Radio A-Earth
TUAAM A-Earth

TUAAM B-Antenna B
ARFAT B-TUAAM B
ARFAT B-TUAAM B

PDB -~ Radio B
IB3 - Radioc B

ARFAT B~Radio B

Radio B-ARFAT B
Radio B-Earth

- TUAAM B-Earth

DCCU - PDB
DCCU - EARTH

K 5340-99-452-3888  Qty 1
L.  5340-09-325-1947

Qty 1

Chap 1-1
Page 7/8







ARMY EQUIPMENT [ | 5 5800-H-292-412 -
SUPPORT PUBLICATION Inst Instr No. CO1

‘ ~ TO'W SET A/BASE .
N .

e

12 TO TELEPHON
TERMINAL BOX

H6238

NOTES Taew .
(12 PLAIN NUMBERS DEPICT THE RDUTEING AND

CONNECTIONS OF CABLES TO BE INSTALLED.
12) mmem KEW CABLE CLIPS.

Fig 3 Cable routeing/connection diagram

. : ‘ Chap 1-1
Sep 93 7 L] : Page 9



5800-H-292-412

R ARMY EQUIPMENT
Inst Instr No. COl ' SUPPORT PUBLICATION
RHS LHS
ANTENNA ELEMENT ANTENNA ELEMENT
‘/;/FV74SB2B/SS FV745829/65
TUAAM "B” TUAAM ‘A°
Fvs4aa1ltiltj\__- Fva43811/11) hJ
i, VS
FV745811/54 -FV745811/54 FV745837/51
~— FV745837/51 .
—1, ARFAT ey 6?5“7_
LT 7
"UK/VRC 353 ‘A’
FV343869/1
R e
2i IARFATRF Fv943811/16 !
1
Fy745811/118 |
FV745757/174 )
FV943774/16 .
774/17
Fve43 4/ { s
FY943761/11 10 S8y
SUPPLY
UK/VRC 353 ‘B’ FV943761/12
Aumo) REM:>-—-— ---------

’ J

FY745757/175

\

FV745811/118

|

H5201

Fig 4 Interconnection diagram

Chap 1-1
Page 10

=i e == BAS]C HARNESS
RADIC

radio

Sep 93



gHTT obed | L | —

1-1 dey) £6 dag

§S3udey ~ weabELP UOLIDBUUODUSIUI . § Br4 . . ) . . : .

IOV ——— .

SSANYH 9ISV =
%]
[~
X}
' T EEveRd T iy !
3 LL/ES2ERBA 1
, i BLL/LS5LShIAd ! .
S/S9A5kIAS - i L/ASIERIAD : I
: i ) 130 010NV H
] i , { L/BrSEROZAL SHIANNMS - 1 /poREVEAd r 1
E . = !
) . ! -|||W , oTa ] .
\ . . vy § o [ - .ﬁ Alddns .
- — ] v e . p——— ABZ
z181 8ad - . . zaa
, . . = .
: 17058050284 o0
0L/192EY6Rd _ f solawd
e —————— oL
oLav
. SIYNIWEIL
- : ALONTH
SaIATHO : , . — 1
= | SRR 4
o o £/S52Sk AL o
xod
aNne 993 v
. 13 “ . I YT I .
— m— i SL/PLLEPERT. . .
A2 Pl muno crany . , : @
11 13100
: L SHIANYHWOD '~ 1/g5aEvEAd INOHT 1AL .
ey ' 19EG5AL 1111 - i
1H311 . -
e | SIS Y T —
BLL/L5L5kEAS : SL1/L525k LA
. wu:u..uu.._:s.m SpLh O/ L/68BEVEAL
e8I C 380

103 ToN J43suj Jsul . : . o : -
Z1b-2oEg-H-008S : ‘ I . NOTLYJI8Ad LH0ddns
. - . : . : ANTWAINDT AWy






ARMY EQUIPMENT - . ' 5800-H-292-412
SUPPORT PUBLICATION - o

CHAPTER 2-0 ‘ |
INTRODUCTION TO CES BRICK INSTALLATION INSTRUCTIONS

'GENERAL

1 Command, Control, Communications and Information (C’I) installations consist
of different configurations of Complete Equipment Scheduleé (CES) bricks
installed in specific vehicles as shown in Chapter 1. Each variant is

intended for a particular role, and it is this which determines the content,
layout of the installation and the way in which it functions.

'PURPOSE- OF CHAPTER 2

2 Each sub-chapter of this chapter (brick installation instruction) deals
with one brick. 1If-a complete installation were installed brick by brick,
much effort would be wasted in duplication and previous work be unnecessarily
disturbed. Constant reference should, therefore, he made to the relevant part
of Chapter 1 to ensure that each part of each brick is installed in its due
turn. Each brick installation instruction includes a table Tisting all the
-parts in the CES brick except fixings. A second table in each instruction
lists, in matrix form, all the fixings required to secure each part in place.

3 The purpose of each brick installation instruction is to describe fully the
procedure for installing one CES brick.. By following the various instructions

.-in the order laid down in the appropriate Complete Installation Instruction in
Chapter 1, the required variant is built up on a modular basis.

TESTING

4 When all CES bricks have been installed the complete installation is to be
tested as described in the appropriate part of Chapter 1. -

| - Chap 2-0 .
Sep 93 - - ] - Page 1/2






ARMY EQUIPMENT | ] S 5800-H-292-412
SUPPORT PUBLICATION _ _ _ _Inst.InstrrNo. B01

CVR{T) SABRE FITTED WITH BASIC CLANSHAN
RADIO CONTROL HARHESS

CHAPTER 2-1
CES BRICK INSTALLATION INSTRUCTION

* SUBJECT: Installation Kit Electronic Equipment for
Basic Harness in CVR(T) SABRE

CONTENTS

Para . ' .
~ GENERAL- INFORMATION
Introduction C ‘ .
Estimated time required.
Action required by
Stores, tools and test equipment
Associated publications.
Information '
INSTALLATION
Warning
Caution
7 General notes _
12 Preparation of vehicle . S
- Installation of CES items (WARNING) (CAUTION)
13 Interconnecting box 2 radio (IB2), or interconnecting box 3 (IB3)
14 Crew box 2 set (CB2) : : : '
18 Commanders box fixed (CBF)
20 . Interconnecting box 12-way (1B12)
23 Emergency crew control (ECC) junction box No. 1
24 - Telephone outlet box -
25 Brackets o
26 Cover and blanking plates
28 - Plate radio mounting
23 - Cable assemblies :
30 Filter unit repositioning
31 Stowed items . '
32 Function checks
33 Redundant items

e YT RY CPEN

Table ' o _ | o - Page
1 Items required to install basic harness in CVR(T) SABRE - 15
2 Fixings detail 7 ‘ | 16
Fig . |
1 1B3 mounting | - 5
2 CBZ mounting (driver) o : 6
3 (B2 mounting (operator) : | o 7
" (continued)
Chap 2-1

Sep 93 - I - Page 1

P
el




5800-H-292-412 P ~ ARMY EQUIPMENT.
Inst Instr No. BOL o | SUPPORT PUBLICATION

CONTENTS (continued)

Fig : ‘ Page

4 CBF mounting o X . ' 8

5 1B12 mounting ‘ : 9

6 ECC-junction box No. 1 mounting 10

7 Telephone outlet box mounting. _ 11

8 LH and RH antenna base cover and blank1ng plate _ ' 12

9 Plate radio mounting _ 13

10 Location diagram ‘ ' : 17

11 Cable routeing/connection d1agram ' - 19

12 Interconnection diagram ' . 20
Chap 2-1

Page 2 | I Sep 93



ARMY EQUIPMENT , ] 5800~H~292~412
SUPPORT PUBLICATION _ | ~ - Inst Instr No. BOl

GENERAL, INFORMATION
INTRODUCTZON | | |
1 The CVR(T) SABRE vehicle was developed as.a result of the amalgamétion of a
CVR(W) FOX turret and a SCORPION hull. This instruction details the
installation of the Basic Clansman Radio Harness fitted to CVR(T) SABRE.

ESTIMATED TIME REQUIRED

2 The total time required to install the Basic'C1ansmah Radio Control Harness
is 6 man hours broken down as follows:

2.1 Installation of Basic Harneés 6 man_hours.
ACTION REQUIRED BY
3 The following actions are requiredﬁ

3.1 Units affected. When instructions have been received through'staff

channels, demand the stores, and upon receipt, request REME to install the
equipment. 7 o _ "

3.2 REME and R. Signals Units authorised to carry out unit, field and base

(REME only) repairs. R}
3.2.1 Install the equipment as detailéd in these instructions.

3.2.2 Endorse the vehib]e 1ogbdok AB 413 (revised) with the
installation details. . ) ‘ .

STORES, TOOLS AHD TEST EQUIPMENT
4 The following stores, tools and test equipment are required:

4.1 Stores to be demanded

4.1.1 CES 46781 Installation Kit Electronic Equipment .
‘ - for Basic Harness in CVR(T) SABRE - Oty 1

4.2 Stores to be obtained locally

Approved degreasing agent.
4.3 Stores to be manufactured

Nil.

4.4 Special tools
NiT, -

4.5 Test equipment
4.5.1 6625-99-786-5771 Test Set, Bond Resistance DT 109.

: Chap 2-1
Sep 93 : ' R ' - Page 3




5800-H-292-412 ‘ e ARMY EQUIPMENT
Inst Instr No. BO1 R SUPPORT PUBLICATION

ASSOCIATED PUBLICATIONS

5 ~The fo]10w1ng pub11cat1ons are associated w1th this installation:

Code No. : _Type : " Title

5800-A-200-821  AESP €%l System Earth Bond Testing

6625-J-102 - AESP gst Set Bond Resistance DT 109

5995~C-100-521 AESP C°I System Cable Repair Techniques

COMMS INST AOOS ~ EMER Maintenance of Engineering Integrity :

- Misc Instr No. 3 : '

TELS L800 ~ EMER - CLANSMAN Radio Control Harness -

CES 46781 ©CES IKEE for Basic Harness in CVR(T) SABRE

61172 ~ UHB CLANSMAN Radio Control Harness
IRFORMATION ' ‘

6 If any further information is requ1red regard1ng th1s installation,
app11cat10n shou]d be made to:

Commanding Officer

Electronics Branch REME

Leigh Sinton Road

MALVERN . _

Worcestershire, WR14 1LL.
giving all relevant details and quoting this AESP.

INSTALLATION

WARKING

SOLVENTS. WHEN WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE VEHICLE
AND THE WORKING AREA ARE ADEQUATELY VEHTILATED

CAUTION |
EARTH BONDING. Earth bond1ng is an essent1al part of the 1nsta11at1on.

Poor bonding will degrade the performance leading to reduced operational
range and suscept1b111ty to RF interference (RFI? A11 earth bonding

points, harness braids, screws, tapped holes and braid contact area must be .

free from paint and degreased using an approved solvent. This also applies
to the raised metal r1ngs of harness control boxes base belting.

'GENERAL NOTES

7 The recommended procedure for the use of washers and earthing connections
is given in AESP 5800-A-200-821, General Instruction No. 1.

8 The abbreviations 1.h.s. and r.h.s. denote the left and right hand sides of
the vehicle facing forward and viewed from the rear of the vehicle. All other
references to the Teft and right hand are with respect to the observer faC1ng
the front of the equipment.

9 Table 1 lists the main kit items of this installation.

Chap 2-1

Page 4 | . Sep 93

,.



ARMY EQUIPMENT | I | 5800-H-292-412
SUPPORT PUBLICATION - Inst Instr No. BOI

10 Table 2 lists the fixings, tOgethef with the operation for which each
fixing item is required. These operations are listed 1 to 18 in Table 2 and
correspond to operations 1 to 18 in the text. '

11 The number shown in brackets after an item designation refers to the item -
number in Table 1.

PREPARATIOR OF VEHICLE

12 Before commencing installation, turn Battery Master Switch to OFF.
INSTALLATION OF CES ITEMS |

WARNING SOLVENTS - SEE WARNING.

CAUTION EARTHING - SEE CAUTION.

Interconnecting box 2.radio (182), or Interconneﬁting box 3 (1B3)

13 -Fit the IB2 (14) or 1B3 (15) to the upper 1.h.s. panel of the turret, as

shown in Fig 1. Locate the four IB2/IB3 fixing holes. “Fit the UNC end of -
stud (21) in éach of the tapped holes and secure tightly. Fit the IB2/IB3

over the studs and secure using eight off 3/8 UNF nuts, 3/8 shakeproof washers

and 3/8 plain washers.. (Operation 1).

NUT 378 _
| 4" WASHER SHAKEPROOF 8
O3~ INTERMAL TOOTH 378
O WASHER PLAIN 378
ESAW’f’ H

IB3

‘Fig 1 1IB3 mounfing

Chap 2-1

Sep 93 ] ' Page 5 .-

e

Ry



5800-H~-292-412 R ARMY EQUIPMENT
Inst Instr No. BOl | ‘ SUPPORT PUBLICATION

Crew box 2 set (CB2)

14 Two CB2s (7) are fitted, one for the driver and one for the operator as
shown in Figs 2 and 3 respectively.

15 Locate the two CB2 fixing holes in the drivers compartment. Fit the UNC
end of 5/16 stud (20) in each of the tapped holes and secure tightly. Locate
the CB2 over the two studs and secure using two off 5/16 plain washers, 5/16
shakeproof washers and 5/16 nuts. (Operation 2). ‘

16 Locate the two-CB2 bracket fixing holes in the upper right hand rear side
panel of the turret. Fit the UNC end of stud (21) in each of the tapped holes
and secure tightly. Position Bracket Stand-off (6) over the studs and secure
using four off 3/8 UNF nuts, 3/8 shakeproof washers and 3/8 plain washers.
(Operation 3). :

17 Fit the CB? (7) to the Bracket Stand-off (6) using two off 5/16 UNF
screws, 5/16 shakeproof washers and 5/16 plain washers. {Operation 4).

WASHER SHAKEPROOF 516
EXTERNAL TOOTH '

@, Eo: NUT 3116 2

WASHER PLAIN /16

B2
(DR IVER)

b= ¢
T _ 4
Fig 2 CB2 mounting (driver)
Chap 2-1 |

Page 6 -' ] | Sep 93



ARMY EQUIPMENT ' ‘ — : . 5800-H-292-412
- SUPPORT PUBLICATION ' - “Inst Instr No. BO1

x2

A .
L4 B N
SCREW HEX HD 3116 x°14

WASHER SHAKEPROOF 5116 |
INTERNAL TOOTH

: /WASI-IER PLAIN 5116 ' BRACKET STAND OFF -

£B2 {OPERATOR) 9
. ‘ STUD I8 x 2

' @ FwD ' ‘ o
‘ o! E\WASHER PLAINS /8 :
' WASHER SHAKEPROOF 81, , 4
INTERNAL TOOTH

NUT 318

H 5209

Fig 3 CB2 mounting (operator)

_ ' : Chap 2-1
Sep 93 , ] Page 7




5800-H-292-412 ‘I ~ ARMY EQUIPMENT
Inst Instr No. BOI . SUPPORT PUBLICATION

Commanders box fixed (CBF)

18 Locate Plate Mounting (18) to the forward 1.h.s. of the turret as
shown in Fig 4 and secure using three off 3/8 UNC x 3/4 1g screws, two
off 3/8 UNC x 1 1g screws, five off 3/8 shakeproof washers and 3/8 plain
washers. (Operation 5). _ :

‘19 Position CBF (B) over the fixing holes oh the 1.h.s. of Plate Mounting
(18) and secure using two off screw hex hd M8 x 20, washer shakeproof M8 and
washer plain M8. (Operation 6), o

MOUNTING PLATE

2 SCREW HEX HD M8 x20
WASHER SHAKEPROOF

A INTERNALTOQTH M8 Y.
WASHER PLAIN M ®

WASHER BLAIN ¥/8

WASHER SHAKEPROQF
INTERNAL TOOTH 3/8

SCREWHEX HD 318 x

14

Fig 4 CBF mounting

Chap 2-1 : } : , :
Page 8 - I o Sep 93 -



ARMY EQUIPMENT : - I 5800-H-292-412
SUPPORT PUBLIC‘ATIQN I ' Inst Instr No. BO1

Interconnecting box 12-way (IB12)

20 Secure Bracket Mounting (3) to the forward r.h.s. position as shown in

Fig 5, using four off each 5/16 UNC screws, 5/16 shakeproof washers and 5/16
‘plain washers. (Operation 7), i

21 Fit one Plate Adaptor (17) to the two LH fixing holes on the Bracket

- Mounting (3) and the other Plate Adaptor (17) to the two RH fixing holes on
the Bracket Mounting (3), using four off.each 5/16 UNF screws, 5/16 -

shakeproof washers and plain washers. (Operation 8). - :

22 Locate IB12 (16) over the two fixing holes in the Plate Adaptors (17) and
secure using two off each M8 x 20 screws, M8 shakeproof washers and M8 plain

washers. (Operation 9).
' .~ SCREW HEXHD M8x20 |
%/ WASHER SHAKEPROOF >x2

INTERNAL TOOTH M8
~——WASHER PLAIN M8

MOUNTING BRACKET
| v PLATE ADAPTOR
SCREW HEX HD *A16 11 . _ ‘

. N\ =
x4< WASHER SHAKEPROOF \ _
INTERNAL TOOTH 5n15 o

WASHER PLAIN /16~

SCREW HEX HD 916 x5/8 :

, WASHER SHAKEPROOF
XA < INTERNAL TOOTH 5/16

H6212

WASHER PLAIN 116

Fig 5 1B12 mounting -

_ : _ ‘ _ | o _ Chap 2-1
Sep 93 - T .. Page 9



5800-H-292-412 - N ARMY EQUIPMENT
Inst Instr No. BOI - ' SUPPORT PUBLICATION

Emergency crew control (ECC) Jjunction box No. 1

23 Locate ECC Junct1on box No. 1 (10) over the four fixing holes on the
r.h.s. of Plate Mounting (18} fitted in para 18, and secure using four off
each M8 x 16 screws, M8 shakeproof washers, and M8 pla1n washers. Refer to
Fig 6. (Operat1on 10).

SCREW HEX HD
MBx16
WASHER SHAKEPROQOF,

. INTERNAL TOOTH M8

MOUNTING PLATE . ' _ ‘JM'-'QSHER PLAIN

Fig 6 ECC junction box No. 1 mounting

Chap 2-1 S - : , ' _
Page 10 I Sep 93



ARMY EQUIPMENT - I © 5800-H-292-412
SUPPORT PUBLICATION : , ' , Inst Instr No. BO1

Te?ephoné outlet bhox

24 The Telephone Outlet Box (1) is mounted at the rear of the exterior r.h.s.
plate. With reference to Fig 7 install the te]ephone_out]gt box as follows:

24,1 Remove the cover from the Teiephone Outlet Box (1).

24.2 Feed the shorter conductors of Cable Assembly from the lucon
connectors in through the conduit gland in the side of the telephone putlet
box and connect them to the appropriate terminals on the terminal board
inside the outlet box. Secure one end of the plastic conduit covering the
harness to the conduit gland in the side of the outlet box.

24.3 Feed the free conductorsrof'the harness into the interior of the _
turret via a conduit gland in the side of the antenna base support. Secure
the free end of the plastic conduit to the conduit gland.

24.4 Position the Gasket (12) over the appropriate securing holes in the -

turret side plate and secure the Telephone Butlet Box (1) using two off

each 5/16 UNC screws, 5/16 shakeproof washers and 5/16 plain washers.
(Operation 11), . S el

24.5 Rep]a;e the cover on the Telephone Qutlet Box (1)..-

SCREW HEX HD %/16x%18

WASHER SHAKEPROOF
INTERNAL TOOTH 5/16

. WASHER PLAIN 16

.,
RN
N
S
e

TELEPHONE OUTLET BOX \

\\
BN
R

HB214

Fig 7 Telephone outlet box mounting

. : . : Chap 2-1
Sep 93 S I - . Page 11




5800-H-292-412 S ARMY EQUIPMENT
Inst Instr No. BO1 . . - SUPPORT PUBLICATION

" Brackets

25 Locate the fixing holes for Bracket 10 Way Plug (4) on the turret interior
below the RH radio position and for Bracket 7 Way Socket (5) beTow the LH
radio position. Secure using two off each 1/4 UNC screws, nuts, shakeproof
washers and plain washers for each bracket. (Cperation 12).

Cover and b]anking.plates‘

26 Fit Cover Plate (9) and Gasket (11) to the LH and RH antenna outlets,
refer to Fig 8. Secure each using six 1/4 UNC screws, shakeproof washers and:
plain washers. (Operation 13). : 1

27 Fit Blanking Plate (2) and Gasket (13) in place over each of the two
antenna outlets and secure using three off -each 5/16 UNC screws, shakeproof
washers', and plain washers for each outlet. (Operation 14). '

SCREW HEX HD Wax 34

WASHER SHAKEPROOF %6
F INTERNAL TOOTH V4

COVER PLATE @4 WASHER PLAN 114

" . ,
8 WASHER PLAINS16 ¢ ®
* .34 WASHER SHAKEPROGF
INTERNAL TOOTH 5:151 y
SCREW HEX HD 3/16x12
NOTE... _ |
ANTENNA BASE A" AS SHOWN
ANTENNA BASE B USES IDENTICAL FIXINGS
Fig 8 'LH and RH antenna base cover and blanking plate
Chap 2-1

Page 12 - I - ~ Sep 93



ARMY EQUIPMENT T , © 5800-H-292-412
SUPPORT PUBLICATION : | | Inst Instr No. BOI

- Plate radio mounting

28 'Position the Plate Radio Mounting (19) over the fixing holes on the rear
- sil] as shown in Fig 9, and secure using eight off each 1/4 UNC screws,
shakeproof washers and plain washers. (Operation 15).

SCREW HEX HD V4 x ¥2
/ WASHER SHAKEPROOF § , a
" _~INTERNAL TOOTH 4

@ WASHER PLAIN 114 -

PLATE RADIO MOUNTING
FwD

H 6216 .

Fig 9 Plate radio mounting

_ Chap 2-1
Sep 93 . ‘- Page 13




5800-H-292-412 T ARMY EQUIPMENT
Inst Instr No. BOl —— SUPPORT PUBLICATION

Cable Assemblies ,

29 Route and connect all Cable Assemblies as shown in Fig 11, secure in runs
using Cable Ties (34). Secure Cable Assembly (28) and (29) using four off
each 4-40 UNC screws, nuts, 0.116 1/D shakeproof washers and 0.135 I/D plain
washers. - (Operations 16 and 17). '

Filter unit repositioning

30 Locate the Filter Unit over the top RH two fixing holes on the Plate
Mounting (18) and ‘secure using two off each M6 x 16 screws, M6 shakeproof
washers and M6 plain washers. (Operation 18).

Stowed items

31 Stow items (35) to (45) appropriately on the vehicle.

Function checks | | ' |

32 Set the Battery Master Switch to ON, connect headset assemblies and carry
out a functional test of the intercommunication facility at each operating
‘position.

Redundant jtems

33 Nil.

Chap 2-1 = - . '
Page 14 ‘ D , - Sep 93



5T afied - I g6 dag
-z deqd
T 219-L11-66-0285 peat Uolsualxy oLpny G
I 0/95-029-66-5965 LOJ1u0) aloioy 33Spuey i
1 9918-6%9-65-5965 S gy
1 T0E8-£01-66-SK19 SOADSE 919R) 010 2
1 pHE9-L11-66-0285 ndd 1%
I £40S-/T1-66-0285 nda  or
2 /995-029-66-5965 y23mes - A|quassy 3qe]  6E
1 Q0£/0-T06~66-5965 671 146 puen suoydouoiy  gE
T 99%9-0£9-66-5665 . 07 Wg pajlog paoy /g
€ /€¥5-229-66-5965 JojeaLdsay Jeag olpny  9f
1 8206-129-66-0285 saLJe[{Louy beg  gg
SWSIL pomols
_ T4 ) sail s|qe}  ¥g
solpeg -131 T 6088-££5-66-G665- T/6O8EH6A4 Alquassy 3| qey  £f
c8Y - 28] T E16/-¥€9-56-5665 E£/SS/St/Ad Alquessy a1qey  zg
(94 - 208 T £16b-199-66-5665 //95/St/Ad Alquessy s(qea  Tf
219l - 203 T 026b-199-66-S665 = G/59/Gt/Ad Alquassy 81qed  DE
1V - 280 1 ZE6b-T99-66-G665  T/bSRETEAL Alquassy a{qe) Bz
AW ~ 480 T £E6L-199-66-5665  T/SSREVEAL Alquassy ajqe) g2
£/281-2181 T - S16¥-199-66-6665 BLI/LS/SPL{AS Alquassy spqey sz
293 - 2191 | 616b-199-66-5665 6/1//5/GvIAd Alguassy a{qe) 9z
283 - 48 T L16v-199-66-G665 [LI//SLSYIAD A|quassy a(qe) gz
482-£81/281 T 916b-199-66-5665° 9£1//5/S/Ad ALqmossy a1qed ¢z
WhL1 - 203 1 6269-9£9-66~0285  £/UTI9EOGAL A quassy aiqe) ' £z
HO4-EQ1/29] T G26b-199-66-5665 OL/19/EW6Ad Alquessy ajqe)  zz
B S$3l [ quessy | ge)
9 ST90-512-66-£0ES ¥90066Ad pms 12
Z 0682-7£9-66—L0ES #h995/A4 dNA - ONN 9F/S PMIS  0Z
1 Z¥10-005-66-028S [90066A4  Duijunoy orpey aje(d 63
) 1 6vB0-0EE£-66-0Z8S - £12066A4 burjunoy s1ely  gf
Z t921-21Z-66-0289 090066A4 Jo3depy ajetd /]
T T126-5//-66-0285 0950664 A0 Q)
2gl 40 £61 T QTE9-L11-66-0285 g9l §1
€41 40 281 1 0529-/11-66-0Z85 a1 1
- ¢ 8905-829-66-0FES 68650£A4 3aysey g1
T 6980-vE9-66-DEES p6003/Ad j94s89  2I
.2 2801-6¥6-56-0£E5 o T "ON 384se§  fi
I G28¢-818-66-0119 €2520(A4 1 -oN xog uoL3oump 333 O
© 2 6882-¥£9-66-0285 T9/6E9A4 31E|d JBAD) 6
"1 606Y-£I1-66-G685 492 8
2 1I6b-/11-66-5689 ) - ¢ L
1 /806-0v9-66-0285 YOSEIRAL $40-puRIs 1330Rag 9
T SB/I-GOV-66-0PES - 99Z066A4 193005 Ael /£ - 1aydeug g
T 1169-00L-66-0PES £92066A4 Bnpd Aem 0T - 3ayaeag ¥
T 5$B06-0b9-656-0285 0/EBI8AL Bupjunoy jadyoeag - ¢
.2 PPES-¥E9-66-0289 9AG9GLAd . ®3e{d BuLjue|g 2
T 1B0S-BE9-66-0P6S  .O/F09ZAd  1813npD suoydsis] Assy 1
£3b  “oN 03§ ojEy ON Ad ue} zeubilsag ma3I.

Juavs (L)¥AD NI SSINEVE JISVE TIVISNI OL 0I¥IN03I¥ SWILI T I1avl

NOILIVIIlENd 140ddns
INIWAINDI AWy -

T08 "ON J3Sul 3su[ A : :
Z1v-262-H-0085 I



5800-H-202.412
‘Inst Instr No.

BO1

TABLE 2 FIXINGS DETAIL

ECC junction box No. 1

ARMY EQUIPMENT
SUPPORT PUBLICATION

1. 1BZ2 or IB3 “10.
2. (B2 (Driver) 11. Telephone outlet box
3. Bracket stand-off (CB2) 12. Brackets LH and RH
4, CB2 (Operator) . 13. Cover plate )
5. Plate mounting (CBF) 14, Blanking plate
6. CBF . 15. Plate radio mounting
7. Bracket mounting (IB12) 16. Cable assembly {FV943855/1) .
8. Plate adaptor (IB1Z) 17. Cable assembly {FV943854/1)
5. 1812 18. Filter unit repositioning
: Operation No. v
Designation HSH/FV He. 3|af{s|e6|7 /89 l10|lu|12]{13[14]15 161718
Screw, hex hd 4-40 UNC x 1/2 1g st? zinc pi . . 5305-99-945-8424 , 41 4
Screw, hex hd 1/4 UNC x 1/2 g st zinc pl . 5305-99-941-0685 8
Screw, hex hd 1/4 UNC x 3/4 1g stl zinc pl 5305-99-941-0687 4|12
Screw, hex hd 5/16 UNC x 1/2 1g st1 zinc pl "5305-589-941-0696 b
Screw, hex hd 5/16 UNC x 5/8 1g st] zine p) 5305-99-941-0697 4 2
Screw, hex hd 5/16 UNF x 3/4 1g st] zinc pl 5305-99-941-0525 2
Screw, hex hd 5/16 UNF x 1 1g sti zinc pl 5305-99-941-0527 4
Screw, hex hd 3/8 UNC x 3/4 1g st! zine pl 5305-99-941-0712 3 J
Screw, hex hd 3/8 UNC x 1 1g stl zinc pl 5305-99-921-0714 2
Serew, hex hd M6 x 16 ig stl zine pi 5305-99-122-5360 2
Screw, hex hd M8 x 16 1g st1 zinc pl 5305-99-122-5365 4
Screw, hex hd MB x 20 1g stl zinc pl - 5305-99-122-5366 2 2
Nut, Ordinary 4-40 UNC st1 zinc pl 5310-99-941-2405 4] 4
Nut, Qrdinary 1/4 UNC stl zinc pl 5310-99~120-9316 4
Nut, Ordinary 5/16 UNF st zinc p1 5310-99-941-0925 ;
Nut, Ordinary 3/8 UNF st zinc pl 5310-99-941-0926 4
Washer, shakeproof internal tooth ,115 I/D stl . 5310-99-120-6040 . 4 4
Washer, shakeproof internal tooth 1/4 st : 5310-99-100-6945 4 112 8
Washer, shakeproof internal tooth 5/16 stl '5310-99-101-0187 2 2| 4| 4 2 6
Washer, shakeproof internal tooth 3/8 stl 5310-99-912-9583 4 5
Washer, shakeproof external tooth 5/16 st ; . §310-99-100-6941 .
Washer, shakeproof internal tooth M6 st1 5310-99-138-8379 : 2
Washer, shakeproof internal tooth M8 sti . 5310-99-636-4996 21 4
Washer, plain .135 I/D st 5310-99-120-1021 411
Washer, plain 1/4 stl 5310-99-120-4032 4 12 8
Washer, plain 5/16 stl 5310-99-941-8386 2 4 4 2 b
Washer, plain 3/8 stl 5310-99-941-8635 4 5
Masher, plain M6 st] 5310-99-122-6474 2
Washer, plain M8 st . 5310-99-122-6475 2 2 4
Chap 2-1
Page 16 , E—— sep 93




* ARMY EQUIPMENT. | I - 5800-H-292-412

SUPPORT PUBLICATION o Inst Instr No. BO1

Fig 10 Location diagram

Chap 2-1

‘Sep 93 I - Page 17




5800-H-2

Ref No.

O~ Ctnds WM —

New cabl

92-412

CABLE ROUTEING/CONNECTIONS

Part No.

FV943761/10
FV563614/3
FV745757/176

FV745757/177
FV745757/179
FV745757/178

FV943855/1
FV943854/1
FV745765/5

FV745756/7

Fv745755/3
Fv943869/1

e clips

FrRGLIOTMUOE R

Chap 2-1
Page 18

5340-99-736-2809
5340-99-771-6752
5340-99-736-2810
5340-99-771-6753
5340-99-771-6754
FV964639/27 -
5340-99-736-2808.
5340-99-362-6580 -
5340-99-784-3906
5340-99-452-3888
5340-99-325-1947

Qty 1

Qty 1

" Cable Type

2
2
12
12

12

12

10
b
2

12

12
4

way
way
+ screen

+ screen

+ screen
+ screen

+ screen
+ 5Creen

way

+ screen
way
way

"~ ARMY EQUIPMENT
SUPPORT PUBLICATION

Route/Connection

1B2/IB3 - PDB "

£CC - Light
IB2/1B3 - CBF

CBF - CB2
1B12 - CB2 .
I1B12 - 1B2/1B3

CBF - ALT
CB2 - ALT
ECC - IBI12

IB12 - RBJ

CB2 - RBJ
TEL - Radios

Sep 93



61 mmuﬂ_.
1-2 dey)

108 *ON J3ISU] 3ISUT
Z1b-262-H-0089

N g des

webeLp uoLidouuca/buLainod ajgey 7 6id.

"E41TI 378¥D MIN emm (D)
“037IVLENT 36 OL S378v) 40 SNOELIINNOD
MY ONE3LNOY FHL L1J[d30 SEISHNN NIV (L)

) NO1LY317aNd 1¥0ddns
I Euz&__cu».:”_c



5800-H-292-412
Inst Instr No. BOl

FY943869/1

Fy343mean

v/r
'y

Fye4386311

~

Y,

H6204

Note...

Chap 2-1
Page 20

ca2

TELERPHONE

OUTLET

AUDIO

_ FY$42854M1 . CUNNERS
AUBIO OUTLET

FV74575T1/177

CBF

FY7L5757176

«

FVve43855N

rRBJ
-Er

COMMANDERS
AUDIO OUTLET

FY¥7L5755/3

caz
DRIVERS

FY943761110

£oB

FY2%575617 7

FYTLSTSTNTA
-——

FYT4575T179

. ARMY EQUIPMENT
SUPPORT PUBLICATION

INT
LIGHT
No3

FYSEA6I4/3

EEC JUNC
BOX
Nol Mk2

F¥745765/5

™~

Ttems jdentified as ‘E are existing vehic¢le fittings

Fig 12 Intercoanection diagram

C Sep 93



ARMY EQUIPMENT I

5800-H-292-412

SUPPORT PUBLICATION : Inst Instr No. B2

. - CVR(T) SABRE FITTED WITH UK/VRC 353A RADIO
CHAPTER 2-2
CES BRICK INSTALLATION INSTRUCTION

) SUBJECT: Installation Kit Electronic Equiphenf for
- ‘_ . o _ UK/VRC 353A Radio in CVR(T) SABRE

CONTENTS

Para -
GENERAL INFORMATION
Introduction’
Estimated time required .
‘Action required by -

Stores, tools and test equipment
Associated publications

Information .

INSTALLATION

Warning
_ Caution

7 General notes _ ‘
- 12 Preparation of vehicle ‘ _
~ Installation of CES items (WARNING) (CAUTION)

13 Antenna base radio A

16 ~ TUAAM A

17~ ARFAT A

18 Radio mounting bars

19 UK/VRC 353A radio
-22 Cable assemblies

23 Function checks

24 . Redundant jtems.

® ..

1 “Items required to install UK/VRC 353 Radio in CVR(T) SABRE
2 Fixings detail o o ‘ :

TR W -

Fig

Antenna base assembly

TUAAM and ARFAT mounting

UK/VRC 353A radic mounting
Location diagram _
Cable routeing/connection diagram
Interconnection diagram

OO B L N -

Sep 93 - I—

Page |

—— s T

D

Chap 2-2
Page 1




5800-H-~292-412 O © ARMY EQUIPMENT
Inst Instr No. BO2 , - SUPPORT PUBLICATION

. GENERAL INFORMATION

INTRODUCTION | '

1 The CVR(T) SABRE vehicle was deve]oped as a result of the ama1gamat1on of a
_CVR(W) FOX turret and a SCIMITAR/SCORPION hull. This instruction details the
1nsta11at1on of a UK/VRC 353A Radio fitted to CVR(T) SABRE.

ESTIMATED TIME REQUIRED

2 The total time required to install the Bas1c Clansman Radio Control Harness

is 3 man hours broken. down-as- folleows: =
2.1 Installation of UK/VRC 353A Radio . 3 man hours.

ACTION REQUIRED BY

3 The following actions are required:
3.1 Units affected. When instructions have been received through staff
channels, demand the stores, and upon receipt, request REME to install the
equipment, ‘

3.2 REME and R. Signals Units and base

ithorised to
(REME only) repairs,

3.2.1 Install the equipment as detailed in these instructions.

3.2.2 Endorse the vehicle Toghook AB 413 (revised) with the
installation details.

STORES, TOOLS AND TEST EQUIPMENT
4 The following stores, tools and test equipment are required:

4.1 Stores to be demanded

4.1.1  CES 44551 Installation it Electronic Equipment .
_ - for UK/VRC 353A Radio in CVR(T) SABRE  Qty 1

4.2 Stores to be obtained locally
| Approved degreasing agent.
4.3 Stores to be manufactured
Nil.
4.4 Special tools
Nil.

4.5 Test eguipment |
4.5.1 6625-99-786-5771 Test Set, Bond Resistance DT 109,

Chap 2-2

Page 2 - i - B Sep 93



ARMY EQUIPMENT O 5800-H-292-412
SUPPORT PUBLICATION ‘ Inst Instr No. BO2

ASSOCIATED PUBLICATIONS

5 The following publications are associated with this installation:

Code No. - Type Title
5800-A-200-821 AESP C’I System Earth Bond Testing
6625-J-102 AESP ‘Test Set Bond Resistance DT 109
5995-C-100-521 ~ AESP C°I System Cable Repair Techniques .
- COMMS INST A009 EMER  Maintenance of Engineering Integrity

Misc Instr No. 3 \ ‘ - _
CES 44551 -~ CES IKEE UK/VRC 353A in CVR(T) SABRE
61393 " UHB ‘Radio Station UK/VRC 353

INFORMATION -

6 If any further information is -required regarding this instai]ation,
application should be made to: ' '

Commanding 0fficer
Electronics Branch REME
Leigh Sinton Road

MALVERN - o .
Worcestershire, WR14 1LL.

‘ giving all relevant details and Quoting this AESP.

o © INSTALLATION

WARNING - | o
SOLVENTS. WHEN WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE VEWICLE

"AND THE WORKING AREA ARE ADEQUATELY VENTILATED.

CAUTION |

 EARTH BONDING. - Earth bonding is an essentia1'pért of the installation.

Poor bonding will degrade the performance leading to reduced operational -

range and susceptibility to RF interference (RFI?. A11 earth bonding

points, harness braids, screws, tapped holes and braid contact area must be

free from paint and degreased using an approved solvent. This also applies
to the raised metal rings of harness. control boxes base belting.

GENERAL NOTES

7 The regdmmended procedure for the use of washers and earthing connections
-1S given 1in AESP 5800~A-200-821, General Instruction No. 1.~ -

8 The abbreviations 1.h.s. and r.h.s. denote the left and right hand sides of
the vehicle facing forward and viewed from the rear of the vehicle. A1l other

references to the left and right hand are with respect to the observer facing
the front of the equipment.

9 Table 1 Tists the main kit items of this -installation.

- | I _ ' Chap 2-2
Sep 93 I . Page 3




5800-H-292-412 v © ARMY EQUIPMENT
Inst [nstr No. BOZ - SUPPORT PUBLICATION

10 Table 2 lists the fixings,'together with the operation for which each
fixing item is required.” These operations are listed 1 to 7 in Table 2 and
correspond tc cperations 1 to 7.in the text.

11 The number shown in brackets after an item designation refers to the item
number in Table 1. : ‘ ' - '

PREPARATION OF VEHICLE

12 Before commencing insta]]at{on, turﬁ Battery Master Switch to OFF.
INSTALLATION OF CES ITEMS | | |
WARNING SOLVENTS - SEE WARNING.
CAUTION EARTHING - SEE CAUTION.
_ Anténnﬁ base radio A |

13 Remove the antenna ccver plate, and gasket (fitted in B01) from the A
radio antenna base ocutlet lacated on the vehicle LH side. Retain with the
fixings for pcssible future use. , ' -

14 Feed the straight end of Cab1e'As§ehb1y (14) from inside turret thfough
the centre hole in the antenna base mounting bracket (1.h.s.) and connect t
the Antenna Base Assembly (1).

15 Secure the Antenna Base Assembly (1) to the mounting bracket as shown 1in
Fig 1. {Operation 1), :

BASE ANTENNA SUPPORT

ANYTENNA ELEMENT

BOLT HEX HD '
Y14 x3”

23 < WASHER SHAKE PROCF,
INTERNALTOOTH V&

WASHER PLAIN 74

?FWD

ANTENNA BASE MOUNTING {A"SET)

H 6220

Fig 1 Antenna base assembly
TUAAM A |
16 Fit the TUAAM (12} to the interior turret LH side, as shown in Fig 2:

16.1 Ensure that the 1.h.s. plate is drilled in accordance with EMER Comms
Inst J 705, Instr No. 0, Issue 2.

16.2 Locate the fixing holes on the interior turret 1.h.s. rear for the
mounting plate. ' -

Chap 2-2 _ i ' _
Page 4 - , . ‘ Sep 93



ARMY EQUIFMENT ] o . 5800-H-292-412

SUPPORT PUBLICATION r Inst Instr No. BO2

16.3 Fit Mounting Plate Assembly (9) over the fixing holes and secure.

Secure one end of Lead Electrical {22) under the front RH fixing screw.
(Operation 2),

16.4 Assemble Bushings Rubber (5 and §) on TUAAM (12). ‘refer to Fig 2.
16.5 Fit TUAAM {12} over the four ‘studs on the Support Assembly {11), so
that with the TUAAM facing forward the slotted part of the support

assembly is on the r.h.s. of the equlpment, and secure. (Operation 3).

16.6 Fit the support assembly and TUAAM to the Mounting Plate Assembly
(9) fitted 1n para 16.3, and secure. (Operation 4).

16.7 Connect the free end of cable Assembly (14) and Lead Electrical
(22) Lo the TUAAM (12). ! )

"ARFAT a

17 Locate the ARFAT (4) over the two remaining holes on the Mounting Plate
Assembly (9) . and secure, Refer to Fig 2. (Operation 5).

TUAAM - NUT
: WASHER PLAIN

BUSHING RUBBER -

(CONICAL)

BUSHING RUBBER
{SOUARE)

SUPPORT ASSEMBLY -

SCF!EW HEX HD

5A6x5/6 X2

WASHER SHAKE PROOF
INTERNAL TOOTH 516

WASHER PLAIN S/

PLATE MOUNTING 4
ASSEMBLY . o

‘ . «
WASHER SHAKEPROOF
INTERNAL TO0TH M ——
SCREW HEX HD : '
Mex20 WASHER SHAKEPRCOF
SCREW HEX HD INTERNAL TOCTH 5716
. 5M6x 1 . , 4
FWD _ x2
Fig‘2 TUAAM and ARFAT mounting
Chap 2-2

Feb 37 (Amdt 1) ] Page 5.




| 5800-H-292-412 I ARMY EQUIPMENT
Igst Instr No. BO2 o : SUPPORT PUBLICATION

Radio mounting bars

18 The UK/VRC 353A Radio is mounted on the rear sill to the r.h.s. of the
B Radio set position. Fit the UK/VRC 353A Radio as shown in Fig 3:

18.1 Remove the radio tray from the rear sill plate and retain the
fixings.

18.2 With reference to Fig 3, Fit a pair of Shockmounts (10) to Mounting
Bar LH (7) and Mounting Bar RH (8).- (Oper'atmn 6).

18.3 Position the r-adw tray so that the s]ot is on the RH side.

18.4 Fit the mounting bars and assemb]ed shockmounts to the inner two sets
of four hales on the r.h.s. of the radio tray, ensuring that the mounting
bar secumng clamps are towards the front. (Operation 7).

18.5 Replace the radio tray and secure with the retained fixings. Secure
one end of Lead Electrical (21) under the front LH cable clip.

UK/VRC 353A radio

19 Unscrew and pull forward the clamping screws on the radic mounting bars.
Locate the V-shaped slot entrances in the rear base of the radio with the -
ahgnment keys on the mountings, and slide the radio to the rear of the
-mountmgs until it engages with the dovetail wedges.

20 Tighten the clamping screws at the front of ‘the radio mountmg bars to
secure the radio in position. S e e e e

“NUT PLAINIO-32 um-:,_@

x16 o WASHER SHAKEPROOF , B
INTERNAL TOOTH 3415

WASHER PLAIN3A

MOUNTING BAR L.H.

SCREW SKT HD
M6x30 (x4}

- MOUNTING BAR RH

SHOCKMOUNT (x4 )

8

g WASHER PLAIN M6

| WASHER SHAKEPROOFL .
INTERNAL TOOTH M6

. - FWD NUT PLAIN M6

SCREW CSK HD ‘

10-32212(x16)

Fig 3 UK/VRC 353A radio mounting

Chap 2-2 | |
Page 6 - IR | Sep 93 -



/ abey
. . ] ' 2-z deyy

(T 3P2Y) f6 g4

YiJeI-WyvnL
yiJej-oLpey
1¥4dv-0ipey
OLpRY-1ViYY
oipey - €41
OLpeY - 944
WYYNL-1¥3dY
LEAJIPERRELL)

TLNY - WYL

P

e B e TP R R

e e T R o e

£1p

"ON %203% o3eN

204

*ON 435Ul 1suf

0910-199-66-9665 TT/T19ErAAS LBILJIID3] ] Pes] 22
0€6Y-193-66-9665 ST/TTBEPEA |ea1Jd333|3 peal 1e
ZZ67-199-66-5665 STT/TIBSPLAS Alquassy apqe) 0zZ
PI6%-199-66-9665 ¥iT/4G/5PLNd xmemmmw 3[qe] - BT
826%-199-66-5865 9T/v{{EPhAd Alquassy a|qe) 81
2e6F-199-66-566G TI1/19/Ev6Ad £lquassy ajqe) LT
00S4-£P9-66-G665 $5/1T25% A4 £lquassy a|geg 91
y26Y-199-66-5665 " TS/LEQSF LA £1quassy apqen St
EZBP-T99-66-5665 G9/6285F/Ad flquassy a|qe]. ¥
, ST | QUWIsSsy 3iqe) .
6STE-FET-66-028% uariels Orpey £98 JYASIEN £l
95T9-0E9-h6-1285 . : HyvYnL ¢t
6986864 Alquassy ja0ddng It
208.-201-66-0FES . unouyaloys ot
BEI0BGNS  A|lquassy a31n]g Buriunoy 6 <
1900-029-66-0Z85 . _HY Jeg Burlunon 8
2900-029-66-028% HT1 428 Bullunoy I3
£P0I-6V6-66-07ES Jaggny Burysng 9
¥80T-6¥6-66-0¥ES Jaqqny BuLysng g
§9%9-0£9-66-0285 ] 1V4yy ¥
{5y8-0£9-66-5865 juswal 2uusiuy €
95F8-0£9-66-5865 Jusws[3 euualuy Z
S56¥9-0£9-66-5B6G A1quassy 3Iseg Buuljuy 1
“ON A4 uotleufilsa( walr -
IHEYS (LIWAD NI OIOvd YESE UANIN TIYLSNI OL Q3¥InDIY SWILI T I8yl
T €10 8905-879-66-0£5G 1945ey Z°42 .
’ T 41D 6882-VE9-66-0Z89 mumﬁm J=2407 T2
. 1524035 07 swall juepunpas Bulmo| ol 3yl winlay 2
SWITL JuBpUNPY
"E6ETY A00QPUBH J2S] YILM 3DURPJODIE Ul OLPBY YEGE DJYA/NN
- 343l 0 uoLlesadc Ay} AIBYD pue “NO 01 YOILMG uaisey KJalleg =2yl 1ag  ¢7
. SyI3YD uorioung
. “sdi|3 ajgea BuLisLxa Bursn
- SUMZ Wl 3Jn335 "G 6L UL uMDYs $€ SIL|GUISSE 2[GE3 |[B 139uU03 pue =@3inoy 22
$21]quasse 3|qe) -
) ToLpea:
43 40 di| U043 AY WO |eulwadq yides ayi 03 (1) Le31J4103 |3 peai aundas 1z .
»
NOTLY2IT49A¢ LH0ddNS
I INIWAINDI AWHY "

21%-262-H-0085



-5800-H-292-412
Inst Instr No. BO2

Chap 2-2
Page 8

O ) Ny

TABLE 2 FIXINGS DETAIL

Antenna base assembly

Mounting plate assembly

TUAAM

Support assembly and TUAAM A

ARFAT

Mounting bar LH and RH

Shockmounts

Designation

KSH/FY Ho,

Operation No.

3

4

5

Bolt, hex hd 1/4 UNC x 3 g

Screw, hex hd, 5/16 UNC x 1 1g stl zinc pl
Screw, hex hd, 5/16 UNC 5/8 1g stl zine pl
Screw, hex bd, M8 x 20 1g stl zinc pl
Serew, skt hd, Mg x 30 1g stl1 zinc pl

Screw, csk hd, 10-32 UNF x 1/2 1g st1 zinc pl
Nut, ordinary Mb stl -

Nut, plain 13-32 UNF

Washer, shakeproof, internal tooth 1/4 sti
Washer, shaksproof, internal tooth 5/15 stl

‘Washer shakeproof, "internal tooth M6 stl

Washer shakeproof, internal tooth 3/16 stl
Washer shakeproof, internal tooth M8 stl
Washer ptain, 1/4 st1 |

Washer piain, 5/16 sti

Washer plain, M6 stl
Washer plain, 3/16 stl -
Washer pldin, M6 large dia, Form G, stl

Washer plain, M8 stl :

5306-99-941-1529
5305-99-941-0700
5305-99-941-0697
5305-99-122-5366
5305-99-122-3078

5305-95-941-1738
5310-99-122-5295
5310-89-941-2419
5310-09-100-6945
5310-99-101-0187

531099-138-8379
5310-99-914-0112
5310-99-636-4996
5310-99-120-4032
5310-99-941-8608

5310-99-127-6474

5310-99-941-8179
5310-95-139-0070
5310-99-122-6475

16
16

16 |

ib

ARMY EQUIPMENT

SUPPORT PUBLICATIGN

Sep 93

K}



ARMY EQUIPMENT S © 5800-H-292-412

SUPPORT PUBLICATION . Inst Instr No, BO2

ARFATA"  TUAAM A’ "A'SET A/BASE

UK/VRE 353 '
A" SET

=

KLy

Fig 4 Location diagram

Chap 2-2
Sep 93 . — | Page 9




5800-H-292-412
Inst Instr No.

Ref No.

13
14
15

16
17
18

19
20
21

Chap 2-2-
Page 10

BO2

UK RESTRICTED

CABLE ROUTEING/CONNECTIONS

Part No.

FV745829/65
FV745837/51
FV745811/54

FV943761/11

FV943774/16
FV745757/174

- FV745811/118
'FV943811/16

FV943811/11

Cable Type

co-ax
4 way
co-ax

2 way -
6 way

" 12 + screen

co-éx
Braid
Braid

~ ARMY EQUIPMENT
SUPPORT PUBLICATION

Route/Connection

TUAAM
ARFAT

. ARFAT

PDB -
IB3 -
ARFAT

Radio
Radio
TUAAM

A-Antenna A
A-TUAAM A
A-TUAAM A

Radio A
Radio A
A-Radio A

A-ARFAT A

A-Earth
A-Earth

-Sep 93



ARMY EQUIPMENT I ~ 5800-H-292-412
SUPPORT PUBLICATION - - Inst Instr No. BO2

1

- TO'A' SET A/BASE
~i _ -
P :
1 ~

i

NOTES LA ] ’ -
- (1) PLAIN NUMBERS DEPICT THE ROUTEING AND
CONNECTIONS OF CABLES TO BE INSTALLED,
(2 wwmm NEW CABLE CLIPS,

Fig 5 Cable r_outeing/conhection diagram

' _ . Chap 2-2
Sep 93 ' ] Page 11



5800-H-202-412 . ARMY EQUIPMENT

Inst Instr No. BOZ - SUPPORT PUBLICATION
" UK/VRC 353 "A’ TELEPHONE
‘ OUTLET'
_ , _ , 5_2\
al FV943865/1 -
AUDIOY REM |pemm———— e e e e ]
) o _ DY °/)
I lARFAT RF o I -
Lf"‘h‘”(-\—ﬂ? FYS43811/16
‘ LH
ANTENNA
pDB : : :
e : : ‘A . TUAAM ‘A°
1 _ ARFAT "A cyp45811/54
I | Mpyeeryrrr A I
V74581171 1.
|L _ FVE43761/11 | _ ! Fy74sa37/51  15K2 ISK3
Fyvaasrrasig | FY745757/174 -——mT—FV?gsazs/ss |
_ FV943811/11
I_f\.. -y - ...I .
!, se1 set ser sy
A B C
ACTIC © @ acTic .
P i e e b e EX]STING
w- 183  —— 2
(o]
w.
€=
Fig 6 Interconnection diagram
Chap 2-2

Page 12 I Sep 93



ARMY EQUIPMENT | I
SUPPORT PUBLICATION = ‘ o

Para

L XL YRy e

12

13
16
17
18
19
22

23
24

Table

Fig

U R L N s

CVR(T) SABRE FITTED WITH UK/VRC 353B RADIO
CHAPTER -2-3

CES BRICK INSTALLATION INSTRUCTION

. 5800-H~292-412
Inst Instr No. BO3

SUBJECT: Installation Kit Electronic Equipment for

UK/VRC 3538 Radio in CVR(T) SABRE

. CONTENTS

GENERAL INFORMATION ’

Introduction -

Estimated time required

Action required by

Stores, tools and test equipment
- Associated publications

Information

INSTALLATION -

Warning

Caution

General notes ‘ ‘ _
Preparation of vehicle :
Installation of CES items (WARNING) (CAUTION)

Antenna base radio B

TUAAM B
. ARFAT B

Radio mounting bars

UK/VRC 353B radio

Cable assemblies

Function checks

Redundant items

Items required to install UK/VRC 3538 Radio in CVR(T) SABRE

Fixings detail '

Antenna base assembly
TUAAM and ARFAT mounting

UK/VRC 353B radio mounting

Location diagram
Cable routeing/connection diagram

Interconnection diagram

Sep 93 - I

~ Page

— o Chin I

M -

Chap 2F3
Page 1




5800-H-292-412 . N ARMY EQUIPMENT
Inst instr No. B03 _ ' ' SUPPORT PUBLICATION

| GENERAL INFORMATION
INTRODUCTION
1 The CYR(T) SABRE.vehicle was developed as a result of the amalgamation of a
CVR(W) FOX turret and a SCORPION hull. This instruction details the
- installation of a UK/VRC 353B Radio fitted to CVR{T) SABRE. :
ESTIMATED TIME REQUIRED

2 The total time required to install the UK/VRC 3538 Radio is 3 man hours
- broken down as follows:

2.1 Installation of UK/VRC 3538 Radio 3 man hours.

ACTION REQUIRED BY |

3. The following actions are required:
3.1 Units affected. When instructions have been received through staff
channels, demand the stores, and upon receipt, request REME to install the

equipment

3.2 REME and R. Signals linits author1sed to carrv out un1t field and base
- {REME only) repairs.

3.2.1 1Install the equipment és detailed in these instructions.

3.2.2 Endorse the vehicle 1ogbook AB 413 (rev1sed) with the
instaliation details.

STORES, TOOLS AND TEST EQUIPMENT
4 The following stores, tools and test equipment are requ1red

4.1 Stores to be demanded

4.1.1 CES 44548 Installation Kit Electronic Equipment
' for UK/VRC 3538 Radio in CVR(T) SABRE Qty 1

4.2 Stores to be obtained locally

Approved degreasing agent.

4.3 Stores to be manufactured
Nil.

4.4 Special tools
Nil.

4.5 Test equipment

4.5.1 6625-99-786-5771 Test Set, Bond Resistance DT 109.

Chap 2-3 | o _. _ '
Page 2 . ' _ ] | Sep 93




ARMY EQUIPMENT s ] 5800-H-292-412
SUPPORT PUBLICATION ‘ : - Inst Instr No. BO3

* ASSOCIATED PUBLICATIONS

5 The following publications are assqcﬁated with this installation:

Code No. :  TIype Title
5800-A-200-821 AESP  CI System Earth Bond Testing
6625-J-102 - - AESP Test Set Bond Resistance DT 109-
5995-C-100-521 - AESP (€ I System Cable Repair Techniques
COMMS INST AOO9 EMER Maintenance of Engineering Integrity
Misc Instr No. 3 _ _ : '
CES 44548 CES IKEE UK/VRC 353B in CVR(T) SABRE
61393 uNB Radio Station UK/VRC 353

" INFORMATION L .

6  If any further information is required'fegarding this installation,
application should be made to: - -

Commanding Officer
Electronics Branch REME
Leigh Sinton Road

MALVERN - j
Worcestershire, WR14 1LL.

“giving all relevant details and quoting this AESP.
| INSTALLATION
WARNING :

SOLVENTS. WHEN WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE VEHICLE
. ~AND THE WORKING AREA ARE ADEQUATELY VENTILATED. ' ‘

CAUTION

EARTHING. Good earthing is essential for the efficient working of this
installation. A1l earthing points must be scraped down to bare metal and .
cleaned with an approved solvent. This also applies to the raised metal
rings around fixing holes of the units employing base belting.

GENERAL NOTES

/ The recommended procedure.for the use of washers and earthing connections
1s given in AESP 5800-A-200~821, General Instruction No. 1.

8 The abbreviations 1.h.s. and r.h.s. denote the left and right hand sides of
the vehicle facing forward and viewed from the rear of the vehicle. A1l other
references to the left and right hand are with respect to the observer facing

the front of the equipment. I '

9 Table 1 Tists the main kit items of this installation.

| ' ‘ Chap 2-3
Sep 93 I - | Page 3




5800-H-292-412 - . | . - ARMY EQUIPMENT
Inst instr No. BO3 ' SUPPORT PUBLICATION

10 Table 2 7ists the fixings, together with the operation for which each
fixing item is required. These operations are listed 1 to 7 in Table 2 -and
correspond to operations 1 to 7 in the text.

11 The number shown in brackets after an item designation refers to the item
number in Table 1. ' ' : _ :

PREPARATION OF VEHICLE

12 Before commencing installation, tdrh_Battery Master Switch to OFF.
INSTALLATION OF CES: ITEMS

WARNING SOLVENTS - SEE WARNING.

CAUTION - EARTHING - SEE CAUTION.

Antenna base radio B

13 Remove the anteana cover plate, and gasket (fitted in BO1) from the B
radio antenna base outlet located on the vehicle RH side. Retain with the
fixings for possible future use.

14 Feed the straight end of Cable Assemb1y,(14) from inside turret through
the centre hole in the antenna base mounting bracket {r.h.s.) and connect to
the Antenna Base Assembly (1). :

15 Secure the Antenna Base Assembly (1) to the mounting bracket as shown in
Fig 1. (Operation 1).

ANTENNA ELEMENT ._ 3

' BOLT HEX HD
. .-f“"”.xa..

3 .gt:::“MSHERSHAKEPROOF x3

BASE ANTENNA

SUPPORT. INTERNAL TOOTH1/4

WASHER PLAIN Wg

o~ ANTENNA BASE
- ' S =) MOUNTING ('B'SET)
. ; L oth o
1 > v '
' R Tz FWDII.I'»

TELEPHONE QUTLET

H 6226
P
>

Fig 1 Antenna base assembly
TUAAM B |
16 Fit the TUAAM (12) to the interior turret RH side, as shown in Fig 2:

16.1 Ensure that the r.h.s. plate is drilled in accordance with EMER Comms
Inst J 705, Instr No. 0, Issue 2. ' : '

16.2 locate the three fixing holes in a triangular formation on the
interior turret r.h.s. rear.

’ Chap 2"3 . . ’ ° 7 [}
Page 4 o I | Sep 93



ARMY EQUIPMENT s  5800-H-292-412
SUPPORT PUBLICATION - - S Inst Instr No. BO3

. 16.3 Fit Mounting Plate Assembly (9) over the three fixing holes and
--secure. Secure one end of Lead Electrical (22) under the front RH fixing
screw. (Operation 2). : : '

16.4 Assemble Bushings Rubber (5 and 6) on TUAAM (12), refer to Fig 2.

16.5 Fit TUAAM (12) over the four studs on the Support Assembly (11), so
‘that with the TUAAM facing forward the slotted part of the support assembly
is on the r.h.s. of the equipment, and secure. (Operation 3).

16.6 Fit the support-assemb’ly”and TUAAM to the Mount_i‘ng- Plate Assembly (9)
fitted in para 16.3, and secure. (Operation 4). S

16.7 Connect the free end of Cable Assembly (14) and Lead Electrical (22)
to the TUAAM (12). _ o oo

 ARFAT B | |
. 17 Locate the ARFAT (4) over the two remaining holes on the Mounting Plate

Assembly (9) and secure. Refer to Fig 2. . (Operation 5}.

TUAAM - NUT TN b

: : WASHER PLAIN

" BUSHING RUBBER
(CONICAL)

BUSHING RUBBER
'(SQUARE)

PLATE MOUNTING
ASSEMBLY

- SUPPORT
 ASSEMBLY :
SCREW HEX HD ~———%{ )
~SMex5 :
.L " WASHER SHAKEPROOF y
: 3 INTERNAL TOOTH 5416

WASHER PLAIN 5116

—

SCREW HEX HD
516 1

'Xx24 WASHER SHAKEPROOF
INTERNAL TOOTH 5116

WASHER PLAINS/16

x2 M8 x 20 /

WASHER SHAKEPROOF
INTERNAL TOOTH M8

: " ARFAT
Fig 2 TUAAM and ARFAT mounting

HG5268

' . _ Chap 2-3
Sep 93 | o Page 5

x)



5800-H-292-412 ' I ARMY EQUIPMENT
Inst instr No. 803 _ . SUPPORT PUBLICATION

Rad:o mounting bars

18 The UK/VRC 353B Radio is mounted on the rear 5111 to the 1 h.s. of the
A Radio set. F1t the UK/VRC 353B Rad1o as shown in Fig 3:

18.1 Remove the radio tray from the rear sil) p1ate and retain the
fixings. .

18.2 With reference to Fig 3, Fit a pair of Shockmounts (10) to Mount1ng
Bar LH (7) and Mounting Bar RH (8). (0perat1on 6).

18.3 Position the radio tray so that the slot is on the RH side.

18.4 Fit the mounting bars and assembled shockmounts to the inner two sets
of four holes on the 1.h.s. of the radio tray, ensuring that the mounting
bar securing c]amps are towards the front. (Operation 7). :

18.5 Replace the rad1o tray and secure with the retained fixings. Secure:
one end of Lead Electrical (21) under the front RH cable c11p.

<) NUT PU—\IN 10-32 UNF
/

- WASHER SHAKEPROOF b x 16
(&< |NTERNAL TOOTH3/%6.

©re—————WASHER PLAIN %16
MOUNTING BAR LK.

SCREW SKT HD
M6x30 (x4) "

MOUNTING BAR R.H.

@//SHOCKMOUNT (x4) s’
\WASHER PLAIN M6 o o

WASHER SHAKEPROOF L4 4
INTERNAL TOOTH M6

NUTPLAm M6

SCREW CSV HD
10:32x172{x16)

-—1@13

HB267

Fig 3 UK/VRC 3538 radio mounting
UK/VRC 3538 radio - |

19 Unscrew and.pull forward the clamp1ng screws on the radio mounting bars.
Locate the V-shaped slot entrances in the rear base of the radio with the
alignment keys on the mountings, and slide the radio to the rear of the
mount1ngs until 1t engages with the dovetail wedges.

Chap 2-3 ' : ‘ _
Page 6 - I Sep 93



Labed | €6 dag

g-z deyg

UBI-WYYNL T 0910-199-66-5665 TI/IIBEY6AS [ediagas|y peey g
YIJEI-OLPRY [ DE6V-199-66-G665 OI/TIBEERGAL 1221432913 peay 12
1yJdv-oipey [ Ze6p-199-66-5665 BIT/TESSHIAL Al quassy s|qey 02
OLPRY-1VAYY T. SI69-199-66-5665 GL1//S/5%IA4 Alquassy alqe3 5l
‘OLpEY - €I I - 626%-199-66-5665 [I/PLIEb6Ad - Alquessy a|qey gy
OLpeRY - 90d | /26t-T99-66-5665 2ZI/T9/EP6A4 © . Alquessy s|qey /1
HVVNL-IV0Y T 00§-£49-66-5665 ¥S/TIBSEIAS Alquassy alqey g
WYVRL-LVA¥V T $26¥-199-66-5665 IS//E8SHLAS ALquassy ) qe) SI
INY - WWWNL [ '€Z6b-199-66-S665 S5/6285WLAd Aiquassy ajgey 41

_ _ : SSI[qWSSSY 51qe)
I 6SIE-PTI-66-0285 . uoL}RIS OLPEY ESE JWANN I

I 9619-0£9%-66-1285 - WvnlL 2o
I 69868614 ALqwassy 1Joddng 1L
¥. 208/-Z01-66-0YES Junowydoys  or
1 : 00Z066Ad AL quassy aje|q Burjunoy - g
T 1900-029-56-028S HY Jeg Butqunoy 8
I 2900-029-66-0284 . W1 428 BuLiunoy L
b - EbDI-6¥6-66-0VES Jaqqny Buiysng 9
. b tBDI-6V6-66-DFES Jagqny Butysng ‘g
. T S9%9-0£9-66-0285, , : vy ¥
[ [S¥B-0£9-66-5865 JusWB| ] RUUIIUY €
. [ 95pB-D£9-66-5865 JuauR]j euUlaIUY 2
1 S6+9-0£9-66-5865 £} quassy aseg euuajuy I
£30) “oN o5 oieN “ON Ad uoLjeubysag 3]

38vs (L)¥AD NI OIOVY SESE DA/ TIVISNI OF GIMINDIY SWILI T T1avi
{ A0 8905-829-66- DEES 199589 Z°42
I 10 6882-b£9-66-0285 3184 48A0] [}
i524015 O] swell juepunpad Buimel| o ayl udnyay p2
Swall juepuUNpay

"E6ETY OOGDUEH JOSH YILM BIURPJOIIE UL OLPRY GESE JHA/N
343 jo uoLiedade 3y) Ydayds pue ‘N 07 yIMS JS3SEY A4011Rg Ayl 398 £2

SN2 uoL1oung

: . : , *sdr(2 8|qey BuLysixa Buisn
mcagc_mLsumm.mmmmcm::o;mmmwmw—nswmmmmpamu_meumccouu=may=um.NN

sal{ qmasse afqe)

. ) : : “oLped
m:amoq_ﬁu:n;*u:a:ahmcmsgmagunmmm:ﬁcu Aﬂmuwmu_gpumﬁmvmaamsauwm .HN

*uot3isod UL OLPRU BY] 24RIAS
0] saeq BuLjunow opped ayy 40 U044 By} je smauas Gurdweld syl uaybip oF

€08 "ON 43sul 3suf NOLLYII18Nd 180ddns
2Tt-262-H-0088 - ] INIWAINDI AWHY



580D-H-292-412
Inst Instr No. BO3

Chap 2-3
Page 8

TABLE 2. FIXINGS DETAIL

"Antenna base assembly

Mounting plate assembly

TUAAM

Support assembly and TUAAM B
ARFAT . :
Mounting bar LH and RH . -
Shockmounts

Operation No.

o HSN/FV No.

Designation fFV H 2 3]als 7
Bolt, hex hd 1/4 UNC x 3 1g 5306-99-941-1529

Screw, hex hd, 5/16 UNC x 1 lg st zinc pl 5305-99-941-0700 2

Screw, hex hd, 5/16 UNC 5/8 1g stl zinc pl 5305-99-941-0697 1

Screw, hex hd, M8 x 20 1g stl zinc pl 5305-99-122-5366 2| 2

Screw, skt hd, M6 x 30 1g stl zinc pl 5305-99-122-3078

Screw, csk hd, 10-32 UNF x 1/2 1g st1 zinc pl 5305-99-941-1738 16
Nut, ordinary M6 stl 5310-99-122-5295 4 :
Nut, plain 10-32 UNF . 5310-99-941-2419 16
Washer, shakeproof, internal tooth 1/4 stl 5310-99-100-6945 -

Washer, shakeproof, internal.tooth 5/16 stl 5310-99-101-0187 3

Washer shakeproof, internal tooth M6 stl 5310-99-138-8379 4

Washer shakeproof, internal tooth 3/16 st} /5310-99-914-0112 . 16
Washer shakeprcof, internal tooth MB st 5310-99-636-4996 2 2

Washer plain, 1/4 st : 5310-99-120-4032

Washer plain, 5/16 stl 5310-99-941-8608 3

Washer plain, M6 st 5310-99-122-6474

Washer plain, 3/16 stl 5310-99-941-817% 16
Washer plain, M6 large dia, Form G, stl ~ | 5310-9%-139-0070 4

Washer plain, M8 stl 5310-99-122-6475 2| 2

ARMY EQUEPMENT
SUPPORT PUBLICATICON

Sep 93



ARMY EQUIPMENT B ] - 5800-H-292-412
SUPPORT PUBLICATION | Inst Instr No. BO3

- UK/YRC 353
'BSET -

ARFAT'B". ‘ . _/ ' ..

B SET A/BASE ‘ " '

H 6229

Fig 4 Location diagram

| | = Chap 2-3
Sep 93 | L. B Page 9




AB00-H-292-412
Inst Instr No.

Ref No.

22
23
24

25
26
27

28
29
30

Chap 2-3
‘ Page 10

‘803
CABLE ROUTEING/CDNNECTIUHS

Pért No.

'FV745829/65

FV745837/51
FV745811/54

FV943761/12
FV943774/17
FV745757/175

'FV745811/118
FV943811/16

FV943811/11

Cable Type

ARMY EQUIPMENT
SUPPORT PUBLICATION

Route/Connection

- TUAAM

ARFAT
ARFAT

PDB -
183 -
ARFAT

Radio
Radio
TUAAM

B-Antenna B
B-TUAMAM B -
B-TUAAM B

Radio B
Radio B
B-Radio B

B-ARFAT B

B-Earth
B-Earth

Sep 93



ARMY EQUIPMENT ‘ .  5800-H-292-412
SUPPORT PUBLICATION ] Inst Instr No. BO3

.

_ ; 3 TO 8" SET A/BASE =
Q‘; .. V . _
1241 .
AR 25

M 6230

~ NOTES ... .
(1) PLAIN NUMBERS DEPICT THE ROUTEING AND
CONNECTIONS OF CABLES TO BE INSTALLED.

(2) emm NEW CABLE CLIPS,

Fig 5 Cable routeing/connection diagram

- - Chap 2-3
Sep 93 | o | page 11




5800-H-292-412 - , I ARMY EQUIPMENT

;nst Instr No. B0O3 . SUPPORT PUBLICATION
UK/VRG 353 ‘B’ ' TELEPHONE
, OUTLET
Y
3y e FV943868/1 . °
UDI0” REM [Ppmmem—m e S e -
AD103 Retf] <% o/)
[_J AREAT Ro -
- ,._fl\-f‘\—_/_;\7 FV343811/16
RH
_ ‘ ANTENNA
PDB , : ‘gt
L . TUAAM *B
Il ARFAT B rv745811/54
: ——e——
[ FV745811/11
L Fvo43761712] FV745837/5) _
TTTTTT pvedsrrann | FVTASTSTATS " FV745829/65
' FV943811/11
il "’ -
! ssr SET ser 2av
ACIIC o, ACTIC
L —————— —— EXISTING
" 183 — M -
[ 3]
w
X
Fig 6 Interconnection diagram
Chap 2-3

Page 12 I |  Sep 93




ARMY EQUIPMENT I
SUPPORT PUBL ICATION

Para

5800~H-292-412
Inst Instr No. BO4

'CVR(T) SABRE FITTED WITH D.C. CHARGING UNIT (DCtU) AND BATTERY HOLDER

CHAPTER 2-4

© CES BRICK INSTALLATION INSTRUCTION

SUBJECT: - Installation Kit E]éctronic E

DCCU in CVR(T) SABRE
CONTENTS

GENERAL INFORMATION

~ 1 Introduction ,
2 Estimated time required-
-3 Action required by s '
4 Stores, tools and test equipment
5 Associated publications
6 Information :
- . INSTALLATION
Warning
. Caution _
.7 General notes
- 12 Preparation of vehicle C
Installation of CES items (WARNING) (CAUTION)
13 DCCU and battery holder _
21 . Function checks '
22 Redundant items
Table .
1 ~Items required to install DCCU in CVR(T) SABRE
2 Fixings detail ,
Fig
-1 DCCU and battery holder
- 2 Location diagram
3 Cable routeing/connection diagram
4 Interconnection diagram
Sep 93 ]

quipment for

Page

— o~ ot

Chap 2-4
Page 1



5800-H-292-412 I ARMY EQUIPMENT
Inst Instr No. BO4. o | . ~ SUPPORT. PUBLICATION .

| GENERAL TNFORMATION
INTRODUCTION
1 The CVR(T) SABRE vehicle was developed by the amalgamation of a CVR(N) FOX
turret and a SCIMITAR/SCORPION hull. This instruction details the
installation of a D.C. Charg1ng Unit (DCCU) and bracket to hold three C1ansman
man pack rad1o batteries.
ESTIMATED TIME REQUIRED

2 The total time requ1red to install the DCCU and Battery: Ho]der is 2 man
hours broken down as follows:

2.1 Installation of DCCU and Battery Ho]der 2 man hours.
ACTION REQUIRED BY | | |
3 The following actions are required:
3.1 Units affecteg When instructions have been received through staff
channels, demand the stores, and upon receipt, request REME to install the
equ1pment

3 2  REME and R. Signals Units author1sed to carry out unit, field and base
{(REME only) rena1rs :

3.2.1 Instal1 the equipment as detailed in these instructions.

3.2.2 Endorse the vehicle 1ogbook AB 413 (revised) with the
installation details.

STORES, TOOLS AND TEST EQUIPMENT
4 The following stores, tools and test equipment are'required:

4.1 Stores to be demanded

4.1.1  CES 46781 . Installation Kit Electronic Equipment
: for DCCU in CVR(T),SABRE Qty 1

4.2 Stores to be obtained locally
Approved degreasing agént.

4.3 Stores to be manufactured -
Nil.

4.4 Special tools
NiT.

4.5 Test equﬁpment

4.5.1 6625-99-786-5771 Test Set, Bond Resistance DT 109.

Chap 2-4 L |
. Page 2 I _ “Sep 93



ARMY EQUIPMENT N 5800-H-292-412
SUPPORT PUBLICATION - . Inst Instr No. BO4

ASSOCIATED PUBLICATIONS

5 The following pub]ications are associated with this installation:

Code No. Type Title ‘
5800-A-200-821  AESP (I System Earth Bond Testing
6625-J-102 - AESP . Tgst Set Bond Resistance DT 109
5985-C-100-521 AESP C°I System Cable Repair Techniques
COMMS INST AOOQ | EMER . Maintenance of Engineeringrlntegrity
Misc Instr No. 3 ) -
CES 46781 CES  IKEE for DCCU in CVR(T) SABRE
INFORMATION | o

6 If any further information is required regardihg this installation, -
application should he made to: - ' ' '

Commanding Officer

- Electronics Branch REME
Leigh Sinton Road
MALVERN
Worcestershire, WR14 1LL.

_.giving all relevant details and quoting this AESP.
INSTALLATION
WARNING | |

SOLVENTS. WHEN WORKING WITH DEGREASING AGENTS ENSURE THAT BOTH THE VEHICLE
AND THE WORKING AREA ARE ADEQUATELY VENTILATED.

CAUTION

EARTH BONDING. Earth bonding is an essential part of the installation.
Poor bonding will degrade the performance leading to reduced operational
range and susceptibility to RF interference (RFI%.‘ A11 earth bonding

-points, harness braids, screws, tapped holes and braid contact area must be
free from paint and degreased using an approved solvent. This also applies

. to the raised metal rings-of harness control boxes base belting.

GENERAL NOTES

7 The recommended procédure for the use of washers and earthing connections
1S given in AESP 5800-A-200-821, General Instruction No. 1.

8 The abbreviations 1.h.s. and r.h.s. denote the left and right hand sides of
the vehicle facing forward and viewed from the rear of the vehicle, A1l other
references to the left and right hand are with respect to the observer facing
the front of the equipment. '

9 Table 1'lists the main kit items of this insta?]atfon.

' : , Chap 2-4
Sep 93 I o Page 3




5800-H-292-412 ] © ARMY EQUIPMENT
Inst Instr No. BO4 T SUPPORT PUBLICATION

10 Table 2 lists the fixings, together with the operation for which each - .
fixing item is required. These operations are listed 1 to 2 in Table 2 and
correspond to operations 1 to 2 in the text.

11 The number shown in brackets after an item designation refers to the item
number in Table 1. ' - -

'PREPARATION OF VEHICLE

.12 Before commencing insta]lation, turn Batfery Master Switch to OFFf-
INSTALLATION OF CES ITEMS | |

WARNING SOLVENTS - SEE WARNING.

CAUTION EARTHING - SEE CAUTION,

DCCU and battery hojdér

13 Fit screw csk M6 x 25 to the RH flange of the DCCU (part of item 5) with ' .
one each off M6 washer shakeproof and nut.

\

14 Fit Lead Electrical (7) between the DCCU and the RH rear fixing screw on
the Mounting Assembly (3) using one off washer shakeproof M6, then fit the
Lead Electrical {7), another washer shakeproof M6 and finally one off nut M6.

15 Remove the DCCU quick release plate from the Mounting Assembly (3) by
removing the M8 fixings. Retain the fixings for re-use.

16 Fit the DCCU to the quick release plate, with the release plate lugs on
the t.h.s. Refer to Fig 1. (Operation 1).

i7 Refit the DCCU and quick release plate to the Mounting Assembly (3) using
the retained fixings. . .

18 Lay in Cable Assembly (6), as shown in Fig 3, and secure into the existing

cable run with the existing cable clips. Connect to socket 4 of the turret

power distribution box. _ , :

19 Position the Mounting Assembly (3), with the DCCU to the rear, on the o .
turret sill to the right of the UK/VRC 353A Radio, as shown in Fig 2. Fit a

Spacer (4) under each of the corner fixing holes and secure. (Operdtion 2).

20 Secure the three Radib Batteries iﬁ their holder and connect the DCCU to
battery cable (part of item 5), between the DCCU and any battery.

Function checks
21 Set the Battery Master Switch to ON, and check the operation of the DCCU.
Redundant items -

22 Nil.

Chap 2-4 _
Page 4 - I | Sep 93



 ARMY EQUIPMENT N 5800-H-292-412
SUPPORT PUBLICATION Inst Instr No. BO4

WASHER SHAKEPROOF=::::4@'
EXTERNAL TOOTH M6 \\\;‘_

SCREW CSK
MBx 25

LOCK M6 [x4)

WASHER
“PLAIN M6 (x4)

FWD ‘ .
. BUSHING
RUBBER .
ICONICALHx4)

‘BUSHING
RUBBER
(SQUARE) (x4)

SCREW HEX HO
1/4x13/8 (x4}

SUPPORT
ASSEMBLY.

LOCK
1hix3)

WASHER & <

WASHER
PLAIN 1/
{x3)

MOUNTING ASSEMBLY

SPACER
[x4}

WASHER SHAKEPROOE
“EXTERNAL TOOTH 1/4

Fig 1 DCCU and battery holder

' ‘- Chap 2-4
Sep 93 I Page 5

H62869



5800-H-292-412 . ARMY" EQUIPMENT
Inst Instr No. BO4 o SUPPORT PUBLICATION -

TABLE 1 ITEMS REQUIRED TO INSTALL DCCU IK CVR(T) SABRE

Item Designation FV No. Nato Stock No. Qty
1 - Bushing Rubber - square ~ 5365-99-949-1043 4
2 Bushing Rubber - conical 5365-99-949-1084 4
3 Mounting Assembly - FV2137027 1
4 Spacer .. Fv2051884 _ 4
5 Station Kit Battery - 5820-99-628-9655 1
Charging

Cable Assemblies

Cable Assembly FV2050950/1 1 DCCU - PDB

6
7 Lead Electrical FV2053549/1 1 DCCU-Earth
TABLE 2 FIXINGS DETAIL
1. DCCU
2. Mounting assembly
. - : ' Operation
Designation - NSN/FV No. ~ No.

. : _ 1 ‘2
Screw, hex hd 1/4 UNC x 1 3/8 1g st1 zinc p1 | 5305-99-760-2716 4
Screw, csk hd M6 x 25 1g st1 zinc p! 5305-99-122-5292 1
Nut, plain M6 5310-99-122-5295 6 :
Washer, lock s/coil 1/4 stl zinc pl 5310-99-134-3860 3
Washer, lock s/coil Mé stl zinc pl 5310-99-137-9232 4
Washer shakeproof, external tooth, 1/4 stl 5310-99-100-7777 2
Washer shakeproof, external tooth, M6. 5310-12-124-0890 3
Washer, plain, 1/4 Form A st] zinc pl : 5310-99-120-4032 3

"| Washer, plain, M6 large Dia Form C, st] 5310-99-139-0070 4
zinc pl
Chap 2-4

Page 6 | I  Sep 93



ARMY EQUIPMENT I - 5800-H-292-412

SUPPORT PUBLICATION - | : Inst Instr No. B0O4 -

DCCU AND BATTERY HOLDER

/

HE233

[:::::] FRONT

Fig 2 Location diagram

Chap 2-4

Sep 93 I o Page 7




5800-H-292-412

Inst Instr No. BO4

Ref No. '

31
32

Chap 2-4
Page 8

~ CABLE ROUTEING/CONNECTIONS

part No.

Fv2050950/1
FV2053549/1

Cable Type

2 way
Braid

ARMY EQUIPMENT
SUPPORT PUBLICATION

Route/Connection
pccu - PDB

‘DCCU ~ EARTH

Sep 93



ARMY EQUIPMENT : ] -5800~H-292-412
SUPPORT PUBLICATION _ ~ Inst Instr No. BO4

NOTES ... :
(1) PLAIN NUMBERS DEPICT THE ROUTEING AND
CONNECTIONS OF CABLES TO BE INSTALLED. -

Fig 3  Cable routeing/connection diagram

o : _ . : | Chap 2-4
‘Sep 93 . Page 9




5800-H-292-412 | IR ARMY EQUIPMENT .

Inst Instr No. BO4 S ‘ SUPPORT PUBLICATION :
DCCU ' o
El FV2050950/1 F-)-D-?"———E :
(= f‘?= :
- ' I _ :
_ i
§ FY2053549/1 _ :
o : ——————— EXISTING

———NEW

Fig 4 Interconnection diagram

Chap 2-4 - _ - ' '
Page 10 . . ' . Sep 93









